V lllustrated Parts Breakdown

ENGLISH

® VIPER 212CC
O rt Clu OKQE CHIPPER / SHREDDER
Model #: 23666 T
>
wl
o
L
S/N
Get parts or technical assistance online at © 2018 Ardisam P/N: 32446

www.GetEarthquake.com or call (800) 345-6007 All Rights Reserved REV 1:08/29/2018



V ® Illustrated Parts Breakdown
EC“"thClUCl I'(E VIPER 212CC CHIPPER SHREDDER

ILLUSTRATED PARTS BREAKDOWN

2 Get parts online at www.GetEarthquake.com or Call 800-345-6007 M-F 8-5 CST



"l

Illustrated Parts Breakdown

Eort hClUCI ke VIPER 212CC CHIPPER SHREDDER
ITEM # PART # DESCRIPTION QrY
ELEII;:I?I\:ETO N.° DE PIEZA DESCRIPCION CANT.
1 50175 WASHER 12MM 2
2 22243 CHIPPER WHEEL 11X 2 2
3 22245 CONE COVER 1
4 21930 WELDMENT CHIPPER CONE 1
5 16400 NUT M8 X 1.25 HSF NYLOC GR8.8 ZN 8
6 22097 COTTER PIN HAIRPIN 2MM X 50MM 2
7 12770 BOLT M8 X 1.25 X 40 MM 88 ZN 4
8 20143 WASHER M8 X 16 X 1.6 FLAT ZN 12
9 23680 KICKSTAND CHIPPER 1
10 W1256V0900 | NUT M8 X 1.25 HNYLK GR8.8 ZN 8
11 14109 NUT M6 X 1.0 HHFNYLK GR8.8 ZN 3
12 13906 BOLT M8 X 1.25 X 20 SFH GR8.8 ZN 4
13 23678 HANDLEBAR CHIPPER 1
14 670890 BOLT M6 X 1.0 X 16 HH GR8.8 ZN 3
15 18130 WASHER M6 X 1.5 SPRLK ZN 3
16 1095100 | GUARD HOPPER 10.25 X 1.00 X 0.10 1
BLACK
17 14109 NUT M6 X 1.0 HHFNYLK GR8.8 ZN 4
18 18130 WASHER M6 X 1.5 SPRLCK ZN 4
19 22091 FLANGE HOPPER GUARD 1
20 22110 RETAINER HOPPER GUARD 1
21 67089 BOLT M6 X 1.0 X 16 HH GR 8.8 ZN 4
22 21942 ROD BAG SUPPORT 1
23 21932 CONNECTOR BAG 1
24 23679 BAG CHIPPER 1
25+ - CHIPPER ASSEMBLY -

*Item shown for illustrative purposes only.

Get parts online at www.GetEarthquake.com or Call 800-345-6007 M-F 8-5 CST 3



Eorthquoke

Illustrated Parts Breakdown
VIPER 212CC CHIPPER SHREDDER

ILLUSTRATED PARTS BREAKDOWN: Engine and Rotor Assembly

ITEM # PART # DESCRIPTION Qry
s N.° DE PIEZA DESCRIPCION CANT.
ELEMENTO
1 13434 ENGINE HRZ 1 IN SHAFT 212CCVPR R210 1
EPA3
2 23685 WELDMENT PLATE ENGINE 1
ASSEMBLY ROTOR HAMMERS AND KNIVES
3 21959 METRIC 1
4 905100 KEY 1/4 SQ X 2-1/4 PARALLEL PLN 1
5 30608 BOLT 3/8 X 24 X 2 HH GR10.9 F-T 1
6 1916965 WASHER LOCK SPRING 3/8 1
7 813 BOLT 5/16-24 X 1-1/4 HH GR8.8 ZN 4
8 21640 WASHER M8 SPRLK ZN 4
9 1713200 SPACER .41 X 1.00 X .95 THK STEEL 1
10 22848 SPACER ENGINE R210 2

4 Get parts online at www.GetEarthquake.com or Call 800-345-6007 M-F 8-5 CST



V ® Illustrated Parts Breakdown
EC“"thClUCl I'(E VIPER 212CC CHIPPER SHREDDER

ILLUSTRATED PARTS BREAKDOWN: Hopper Group

ITEM # PART # | DESCRIPTION Qry
Rt N.° DE PIEZA | DESCRIPCION CANT.
ELEMENTO
1 23686 | ASSEMBLY DAMPER KIT 1
2 22557 | WELDMENT CHIPPER HOPPER 1
3 27077 | STUD PLATE 2
4 23688 | BADGE EQ BRANDING 1
5 27308 | NUT M6 X 1.0 HFNYLK GR8.8 8
STNLYS
6 23687 | DAMPERVACUUM 1
7* - CHIPPER HOUSING GROUP -

*Item shown for illustrative purposes only.

Get parts online at www.GetEarthquake.com or Call 800-345-6007 M-F 8-5 CST 5



V ® Illustrated Parts Breakdown
EC“"thClUCl I'(E VIPER 212CC CHIPPER SHREDDER

ILLUSTRATED PARTS BREAKDOWN: Rotor Group Assembly

6 Get parts online at www.GetEarthquake.com or Call 800-345-6007 M-F 8-5 CST



V Illustrated Parts Breakdown

EC""thClUCl I'(E® VIPER 212CC CHIPPER SHREDDER
ITEM # PART # DESCRIPTION Qry
EL’I;II;;I)I?I\:ETO N.° DE PIEZA DESCRIPCION CANT.
1 21959 ASSEMBLY ROTOR HAMMERS AND KNIVES
2 21958 SPACER 10.1 MM ID X 13 MM OD X 4
31.242LG
3 30869 KIT TRI-HAMMERS 1
4 30868 KIT J-HAMMERS 1
5 30867 KIT LOCKING PLATE 1
6 22166 SPACER 13 MM ID X 19 MM OD X 18.745 4
LG
7 30507 PLATE LOCKING ROTOR 1
30508 PLATE LOCKING KNIVES 2
30583 BOLT M10-1.5 X 50 MM HH GR10.9 F-T 4
10 30584 BOLT M8 X 1.25 X 16 MM HH GR10.9 F-T 4
11 30940 KIT ROTOR COMPLETE 1

Get parts online at www.GetEarthquake.com or Call 800-345-6007 M-F 8-5 CST 7



V ® Illustrated Parts Breakdown
EC“"thClUCl I'(E VIPER 212CC CHIPPER SHREDDER

ILLUSTRATED PARTS BREAKDOWN: Chipper Housing Assembly

8 Get parts online at www.GetEarthquake.com or Call 800-345-6007 M-F 8-5 CST



V Illustrated Parts Breakdown

EC""thClUCl ké VIPER 212CC CHIPPER SHREDDER
ITEM # PART # DESCRIPTION Qry
e N.° DE PIEZA DESCRIPCION CANT.
ELEMENTO
1 23683 WELDMENT HOUSING ROTOR 1
2 22666 ASSEMBLY BAG CONNECTORKIT 1
3 23684 COVER ROTOR HOUSING 1
4 13599 NUT M6 X 1.0 HHFNYLK GR8.8 ZN 16
5 21640 WASHER M8 SPRING LOCK ZINC 6
6 3241 BOLT M8 X 1.25 12 HHCS GR8.8 ZN 6
7 W1265V0900 | NUT M8 X 1.25 HNYLK GR8.8 ZN 4
8 21963 BOLT M8 X 1.25 X 16 SHCS GR8.8 ZN F-T 2
9 22027 BOLT M8-1.25 X 20 SFH GR8.8 ZN F-T 2
10 22025 BOLT M6-1.0 X 16 SFH GR8.8 ZN F-T 9
11 22539 WELDMENT BAG SUPPORT 1
12 21935 WELDMENT AXLE MOUNT CHIPPER 1
13 23682 WELDMENT CHIPPER BACK COVER 1
14% - ENGINE AND ROTOR GROUP -

*ltem shown for illustrative purposes only.

Get parts online at www.GetEarthquake.com or Call 800-345-6007 M-F 8-5 CST 9



V ® Illustrated Parts Breakdown
EC“"thClUCl I'(E VIPER 212CC CHIPPER SHREDDER

ILLUSTRATED PARTS BREAKDOWN: Optional Accessory: Vacuum Kit (22518)

7
6
ITEM # PART # DESCRIPTION QryY
Aoz N.° DE PIEZA DESCRIPCION CANT.
ELEMENTO

1 1021100 ADAPTER 4IN VAC COL HOSE 1

2 1023100 COUPLER VAC COL HOSE TO ADAPTER 2C 3 1

3 1025100 CAP PLUG 4IN VOL HOSE 2C HOSE 2C 3C 5C 1

4 1035100 HOSE VAC COL 4.00DIA X 10 FT LG 5C 1

5 1919326 WASHER-0.312 0.34ID X 0.750DX 0.06THK 3

6 1030100 NOZZLE VAC COL FOR 5C CHIPPERS 1

7 1024100 RING PLASTIC 5IN DIA 3IN LG NOTCHED 1

8 1026100 HANDLE VAC COL 0.75IN DIATUBE 1

9 1028100 GRIP HANDLE 10IP BLACK VINYL 3/4 1

10 6041612 BOLT 1/4-20 X 1-1/2 PTH ZN 1

1 1921319 WASHER 1/4 0.27 IDX0.620DX.05THK 2

12 1960294 NUT 1/4-20 HSFBW BLK ZN 1

10 Get parts online at www.GetEarthquake.com or Call 800-345-6007 M-F 8-5 CST



Eorthquoke

Illustrated Parts Breakdown
VIPER 212CC CHIPPER SHREDDER

ILLUSTRATED PARTS BREAKDOWN: Optional Accessory: Tow Bar Kit (1692327)

ITEM # PART # DESCRIPTION QTY
hlyDE N.° DE PIEZA DESCRIPCION CANT.
ELEMENTO
1 1713352 BENT ARM ASSEMBLY, TOW BAR 1
2 1713414 ROD ASSEMBLY-TOW VAR SWING ARM 1
3 1713357 ROD HOLDER ASSY-TOW BAR 1
4 1925205 BOLT 5/16-18 5/8 HHCS GR5 1
5 1423B BOLT 5/16-18 X 2 HHCS GR5 BLK ZN 1
6 1919438 NUT 5/16-18 NYLOCK BLK ZN 1
7 1710726 PIN-CLEVIS .308DIAX1.500LG .43DIA 4
8 118053 PIN-RND HD DRILLED .375 X 2.000 1
9 1918196 PIN-QUICK .091DIA WIRE 1.875LG 5

Get parts online at www.GetEarthquake.com or Call 800-345-6007 M-F 8-5 CST 11



Eorthquoke

ARDISAM, INC.
1160 Eighth Avenue
PO Box 755
Cumberland, WI 54829

Phone: (800) 345-6007
Fax: (715) 822-2124
www.GetEarthquake.com



